STATE OF CALIFORNIA--BUSINESS, TRANSPORTACTION AND HOUSING AGENCY Arnold Schwarzenegger, Governor

DEPARTMENT OF TRANSPORTATION
DIVISION OF ENGINEERING SERVICES

Office of Structural Materials

Quality Assurance and Source Inspection

Contract #: 04-0120F4
Bay Area Branch -

690 Walnut Ave.St. 150 Cty: SF/ALA Rte: 80 PM: 13.2/13.9

Vallejo, CA 94592-1133 File#: 69.25B
(707) 649-5453 ' '

(707) 649-5493

QUALITY ASSURANCE -- NON-CONFORMANCE REPORT

Location: Changxing Island, Shanghai, PRC Report No: NCR-000138
Prime Contractor: American Bridge/Fluor Enterprises, a vV Date: 28-May-2008
Submitting Contractor: Zhenhua Port Machinery Company, Ltd (ZPMC), Changxing Island NCR # ZPMC-0132

Type of problem:

Welding [] Concrete [ Other []
Welding [J Curing [J Procedural [J  BridgeNo: 34-0006
Joint fit-up [J Coating L1 Other [J]  Component: DP051-001

Procedural Procedural [] Descripton: OBG Deck Panel

Reference Description:  Unapproved Mechanical Straightening

Description of Non-Conformance:

The Contractor performed straightening of members using means that have not been approved by the Engineer.
The Contractor placed the deck panel DP051-001 into a hydraulic press plate bender and applied pressure to
straighten the outer edge of the panel. This straightening of the deck panel plate was not approved by the
Engineer as required by AWS D1.5, Section 3.7.3 which states, "Members distorted by welding shall be
straightened by mechanical means or by carefully supervised application of alimited amount of localized heat
as approved by the Engineer."

Deck panel placed in
hydraulic press to straighten the
outer edge of plate material

DP051-001

Contract # 04-0120F4 ¥ : .

- v . Contract # 04=0120F &g o 5
05/28/2008 1640 A ,4;{"'92 tr‘ :

Applicablereference:

AWSDL1.5, Section 3.7.3: "Members distorted by welding shall be straightened by mechanical means or by
carefully supervised application of alimited amount of localized heat as approved by the Engineer."

Who discovered the problem: QA Inspector Roscoe Dixon

Name of individual from Contractor notified: ABFJV QC Inspector David Larue

Time and method of notification: Approximately 1700 hours by phone on 5-28-08

TL-15,Quality Assurance -- Non-Conformance Report Page 1 of 2



QUALITY ASSURANCE -- NON-CONFORMANCE REPORT
( Continued Page 2 of 2 )

Name of Caltrans Engineer notified:  Stanley Ku

Time and method of notification: Verbally at 1415 hours on 5-29-08

QC Inspector's Name: ZPMC QC Inspector Wang Lu approximately 1700 hoursin person
Was QC Inspector awar e of the problem: Yes[] No

Contractor's proposal to correct the problem:

Comments:

This report is for the purpose of determining conformance with the contract documents and is not for the
purpose of making repair or fit for purpose recommendations. Should you require recommendations
concerning repairs or remedial efforts please contact Patrick Lowry, 916-227-5719, who represents the Office
of Structural Materials for your project.

Inspected By: Velasco,Abifhiram SMR

Reviewed By: Lowry,Patrick SMR

TL-15,Quality Assurance -- Non-Conformance Report
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DEPARTMENT OF TRANSPORTATION - District 4 Toll Bridge
666 Feng Bin Road Room 708, Changxing Island
Shanghai 201913 PR China

Gftrans Tel: 021-56856666 ext 207061 Fax:
NON-CONFORMANCE REPORT TRANSMITTAL

To: AMERICAN BRIDGE/FLUOR, A JV Date: 30-May-2008

375 BURMA ROAD

OAKLAND CA 95607 Contract No: 04-0120F4

04-SF-80-13.2/ 13.9

Dear: Mr. Charles Kanapicki Job Name: SAS Superstructure
Attention: Mr. Dave Williams Consultant Document No: 05.03.06-000113
Subj ect: NCR No. ZPMC-0132

Reference Description:  Unapproved Mechanical Straightening

The attached Non-Conformance Report describes an occurrence where the contractor did not comply with arequirement of the contract document as
indicated below:
Materia or Workmanship not in conformance with contract documents.
Il Quality Control (QC) not performed in conformance with contract documents.
L] Recurring QC issue that constitutes a systematic problem in quality control.
[ Non-Conformance Resolved.
Material Location: OBG Lift:
Remarks:
The Contractor performed straightening of members using means that have not been approved by the Engineer. The Contractor placed
the deck panel DP051-001 into a hydraulic press plate bender and applied pressure to straighten the outer edge of the panel. This
straightening of the deck panel plate was not approved by the Engineer as required by AWS D1.5, Section 3.7.3 which states, "Members
distorted by welding shall be straightened by mechanical means or by carefully supervised application of alimited amount of localized
heat as approved by the Engineer."
Action Required and/or Action Taken:
Propose aresolution for the identified non-conformance to prevent future occurrences.

Transmitted by: Stanley Ku Sr. Bridge Engineer
Attachments: ZPMC-0132

cc: Rick Morrow, Gary Pursell, Brian Boal, Jason Tom, Ching Chao
File: 05.03.06

ogral " 05.03.06-000113,NCT

Pagelof 1



American AMERICAN BRIDGE/FLUOR ENTERPRISES, a JV

Bridge .f/’F L U O R P.O. BOX 23223 Oakland, Co 04623

Phore (G100 4119-0120 F Fax (510702239 -0666

A JOINT VENTURE

NCR PROPOSED RESOLUTION

Ta CALTRANS - SAS Superstricture Datett  05-fug-2008

333 Burma Road Contract Ho.: 04-0120F 4

Okl and CA 34607 04-5F 801327138
Attention: Pursell, Gary Job Hame: SAS Superdrudure

Resident Enginser Docunent Ho.: ABF-HPRAO00063 Rev: OO
Ref: 05.03 06-000113

Subject  NCR Mo, ZPmMC0132

Contractor's Proposed Resolution:
Reference Resolution: Additional inggpectors and training hawve been provided to aid in proper heat straighteningtechnigue.

Pleaszs zee sttached.

Submitted bye  Kanapicki, Charles
Mtachment(sy: AEF NPR-000063R00;

Caltrans" comments: Status: RE.J
Dates 11-Zep-2005

The responze is not accaptable. Please provide the technical just ication that the member atter Sraightening conformsto Contract
requirem ents, and provide the member straichtening and inspedion records.

Submitted by \Wright, Dowg Date:  11-Sep-2003
Attachment(s):

e
h’ Popelaf i



(AB) B ) yOR.

A JOINT VENTURE 17 JU'y 2008

Reply to: SL-ABF-08-0xxx
Attention:  Gary Pursell

Reference:  San Francisco Oakland Bay SAS Bridge Superstructure
Caltrans Contract No. 04-0120F4
ABF Job No. 660110

Subject: NCR# ZPMC-0132

Mr. Pursell:

This letter is issued to provide formal response addressing the proposed resolution to the following
nonconformance reports:

NCR # ZPMC-0132
Unapproved Mechanical straightening

ZPMC understand the contact requirements for submitting heat straightening records for approval when
required. Additional QC inspectors have been added to help insure proper approval is obtained prior to
performing heat straightening. Additionally, training has been provided on proper straightening
techniques.

If further clarifications are needed, please contact me.

Nate S. Lindell
Quality Assurance Manager
American Bridge Fluor Joint Venture



American AMERICAN BRIDGE/FLUOR ENTERPRISES, a JV

Briclge .f/’F L U O R P.O. BOX 23223 Oakland, Co 04623

Phore (G100 4119-0120 F Fax (510702239 -0666

A JOINT VENTURE

NCR PROPOSED RESOLUTION

Ta CALTRANS - SAS Superstricture Datect  23-Oct-2008

333 Burma Road Contract Ho.: 04-0120F 4

Okl and CA 34607 04-5F 801327138
Attention: Pursell, Gary Job Hame: SAS Superdrudure

Resident Enginser Docunent Ho.: ABF-HPRAO00063 Rev: 01
Ref: 05.03 06-000113

Subject  NCR Mo, ZPmMC0132

Contractor's Proposed Resolution:
Reference Resolution: Atached are final Yisual and magnetic patide examination for dozure.
Pleass find attached.

Subrritted by
Mtachment(sy: AEF NPR-000063R01;

Caltrans" comments: Status: RE.J
Dates 06K on-2005

The proposed resolution is not acceptable. The T and MT reparts induded inthis NPR are for the dased b swelds on deck panel DP-051.
There iz no documertation of NDT performed alongthe edge ofthe deck parel in the area that was mechanical fraghtensd . &lso the intemal
Mon-Confarmance Report included in this MPR relates to anissue different from Mon-Conformance ZPMCA0132.

Submitted by \Wright, Dowg Date:  OF M ov-2005
Attachment(s):

g
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TL-001693

(ZPMC] l TRANSMITTAL LETTER

PROJECT: SAN FRANCISCO OAKLAND BAY BRIDGE

DATE: 10/14/2008
TO: RUBY/ ABFJV QA DEPARTMENT
FROM: ZPMC QA DEPARTMENT

SUBJECT:NCR-000105/000082/000138 (ZPMC-0102/0080/0132) FOR CLOSURE

SUBMITTED FOR YOUR APPROVAL.

ENCLOSED WITH THIS TRANSMITTAL IS ONE

(1) COPY OF LETTER OF RESPONSE WITH NO.B-312 FOR CLOSURE.

(2) COPY OF NCR WITH NUMBER NCR-000105/000082/000138
(ZPMC-0102/0080/0132)

(3) COPY OF INTERNAL NCR-B-036/022R |

(4) COPY OF THE ZPMC INSPECTION REPORTS.

PLEASE SIGN THIS TRANSMITTAL AND RETURN TO ME.

ACKNOWLEGEMENT:
b 4 EIVED 13 0CT 2008
Q/ [ o REC [I4L
PLAN HOLDER | DATE
COMPANY PHONE NO.

PLAN NUMBER: N/A
#R787-QCP-102




@ No. B-312
LETTER OF RESPONSE

TO: American Bridge/Flour JV
DATE: 2008-10-14
REGARDING: NCR-000105/000082/000138 (ZPMC-0102/0080/0132)

With this letter of response, ZPMC requests closure for caltrans
NCR-000105/000082/000138 (ZPMC-0102/0080/0132) . As the require of the NPR and
ABF’s response, ZPMC provide the corresponding documents to close these NCR.

The ZPMC-0080 attach the reports of the final visual and magnetic particle
examination reports for the DP065-001.

The ZPMC-0102 attach the final visual and magnetic particle examination
reports for the DP002-001 and DP137-001.

The ZPMC-0132 attach the final visual and magnetic particle examination
reports for the DP051-001

So ZPMC considers NCR-000105/000082/000138 (ZPMC-0102/0080/0132) can be
closed .
Please reference attached documentation for acceptance and closure the

NCR-000105/000082/000138.

ATTACHMENT:

NCR-000105/000082/000138 (ZPMC-0102/0080/0132)
ZPMC internal NCR

The ZPMC inspection reports

ZAM}Z'M%?JM
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STATE OF CALIFORNIA-BUSINESS, TRANSPORTACTION AND HOUSING AGENCY

Arnold Schwarzenegger, Governor

DEPARTMENT OF TRANSPORTATION
DIVISION OF ENGINEERING SERVICES

Office of Structural Materials

Quality Assurance and Source Inspection

Contract #: 04-0120F4
Bay Area Branch pamemm———
690 Walnut Ave.St. 150 Cty: SF/ALARte: 80 PM: 13.2/13.9

Vallejo, CA 84592-1133 i ]
(707) 649-5453 File#: 69.25B

(707) 649-5493

QUALITY ASSURANCE -- NON-CONFORMANCE REPORT

Location: Changxing Island, Shanghai, PRC

Report No: NCR-000138
Prime Contractor: American Bridge/Fluor Enterprises, a JV Date: 28-May-2008
Submitting Contractor: Zhenhua Port Machinery Company, Ltd (ZPMC), Changxing Island ~ NCR #: ZPMC-0132

Type of problem:

Welding [ Concrete [ Other O

Welding  [J Curing [0 Procedural (]  Bridge No: 34-0006
Joint fit-up [J Coating [J] Other 0 © Component: DP051-001

Proceduiral Procedural [J Descripton: OBG Deck Panel
Reference Description: Unapproved Mechanical Straightening
Description of Non-Conformance:

The Contractor performed straightening of members using means that have not been approved by the Engineer.

The Contractor placed the deck panel DP051-001 into a hydraulic press plate bender and applied pressure to
straighten the outer edge of the panel. This straightening of the deck panel plate was not approved by the
Engineer as required by AWS D1.5, Section 3.7.3 which states, "Members distorted by welding shall be

straightened by mechanical means or by carefully supervised application of a limited amount of localized heat

as approved by the Engineer."

i"‘f"!.“l-lllli\. e he | DP - Bay 3 New Tower BLlil_ill. :

apply mechar
deck panel straist

Contraet = (4-0120F4 . - .
oniruct I C u|nlr-.u:l_—'_f__f.k'e-ﬁili.'_lw‘—-a—'

05/28/2008_1640

Applicable reference:

AWS D1.5, Section 3.7.3: "Members distorted by welding shall be straightened by mechanical means or by
carefully supervised application of a limited amount of localized heat as approved by the Engineer."

Who discovered the problem: QA Inspector Roscoe Dixon

Name of individual from Contractor notified: ABFIV QC Inspector David Larue

Time and method of notification: Approximately 1700 hours by phone on 5-28-08

ﬂ TL-15,Quality Assurance — Non-Conformance Report

N

B R . 05/28/2008 1636
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(ZBMCS)

REPORT OF MAGNETIC PARTICLE EXAMINATION

ERRams
JREPORT NO. &85 B787-MT-1719 DATEE# 2008.06.19 PAGE OFT® 1/ Revision No: 0
PROJECT NO. S CONTRACTOR: Gt s
IESE: i =N
;i CALTRANS CONTRACT NO.:
DRAWING NO DPs1 04-0120F4
2aE=¥ OBG U-RIB mMIEEE
REFERENCING CODE ACCEPTANCE STANDARD - [PROCEDURE NO. CALIBRATION DUE DATE
SXETEET ERIRE EFEE B EFEY
" |Aws D1.5-2002 AWS D1.5-2002 ZPQC-MT-01 Dec. 28°7 2008
EQUIPMENT &£ MANUFACTURER #l# 7 MODEL NO. ExX&E SERIAL NO. E4:5E
MT YOKE PARKER B310S 5395 5617 5620
|MAGNETIZING METHOD Continuous magnetic yoke |CURRENT -
AT i ESER RS =47
PARTICLE TYPE Dry magnet powder YOKE SPACING 0-480r
RKE TR ) m
MATERIAL TO BE v WELDING fig:{: Material & thickness AT0SM-345T2-X-S
- \EXAMINED O CASTING &4 B A 12/114mm
BrfistE O FORGING &i&
WELDING PROCESS : TYPE OF JOINT
GMAW+SAW T-JOINT
R ottt
WELD I.D St i ACCEPT REJECT REMARKS
mamE INDICATION . TYPE SR e e peiel
iBE e i)
DP051-001-001 ACC. 10%MT
DP051-001-002 ACC. 1O%MT
DP051-001-003 ACC. 10%MT
DP051-001-004 ACC. 10%MT
DP051-001-005 ACC. 10%MT
DP051-001-006 ACC. 10%MT
DP051-001-007 ACC. 10%MT
DP051-001-008 ACC. 10%MT
DP051-001-009 ACC. 10%MT
DP051-001-010 ACC, 10%MT
BLANK
EXAMINED BY 3f REVIEWED BY H#
Wand (1)¢s (a1 Xingin
LEVEL-} sieN%4& / DATERM _'zwf ‘ 0{ . { ? |LEVEL-  SIGN /" DATERH ouf« % /?
HiitE3E / Qcom H FCUSTOMER
S I W)
%F SIGN / Hil§ DATE %<7 SIGN/ B8 DATE

(FORM# ZPQe-mTo1)



\ — Nonconformance RepOlf't

AR
g R iR
Project Name: S.F.0.B.B NCR Number: NCR-000105 (ZPMC-0102)
T E £ #: S E AR A NCR %i5: NCR-B-036
Item: the weld joint was not complete | Item Number: ' Drawing Number: .
simultaneously #%5: DP-137-001 E5:
BRER: U MBS RN 5K DP-002-001. '
Location: Date:
frE: 34R 84 R4k kR 2008-3-22
Description of Nonconformance:
B TURE A

The contractor welded closed ribs to box shell plate without welding the two stems of the closed rib simultaneously. Welding of
closed ribs for deck panels DP-137-001 and DP-002-001 commenced on 03-21-2008. for unknown reasons, the SAW cover pass on
one weld joint from each panel was not completed during the work shift the contractor finished welding of the incomplete joints
on 03-22-2008.this occurred on weld #003 od deck panel DP-137-001 and on weld #008 of DP-002-001.

ZPMC ERELRT U BipaF & Rt Sepfiss. 72 3 A 21 B 120K DP-137-001 and DP-002-001 ff

1%, PRI ETE B —E ST AR R E ek, EEAH, 722 SAEHTRT ZEEE. L EER
ﬁﬂlﬁ&&ﬁ -137-001 HJ 3 # /2257 DP-002-001 [f] 8+ J24%,
q

Work By: Z 9&’/‘1}]\ J'-ln Prepared by: M'MZZ”{ Reviewed by QCE: M&w@,@/}%@
WIF: 0, 119 ‘& ek A8 RETETHAE: S G o 1
Drawing Error []  Material Defect 7 Fabrication Error [ Other -
B4R 4 EHE PG HYEHHR HAb A
Disposition: O Use asis O Repair O Reject
BRI i e TELBI
Recommendation:

3&3,!,%« éo%ﬂ ﬂnéﬂ%}g\ *f-kf Aen
?ﬁﬁﬁﬁezds w i &}t it dowpleted. f 06 ﬂC“fW& “J MPM iy o
Prepared by: LV Q“ﬂ@ BHI Approved by QCA: Hubomg  ac fm’ff d ’ef WWTAL
73 _ i3 '

Reason for Nonconformance:

9 ( ARFEEE: ﬁ...k ']i\é hbfq-}}ilbl#*‘qg%ﬁ&ﬁ
Tm (4 Im*ﬁfij t[ﬂ‘mj &Ur’?‘/\. f[o-]ﬁj f..;z &,}g’f‘{j fnﬁ_,z/‘,j e brprest ‘”f

s
Prevention of e—/?cc e&ﬁ(gy ke B0 205 e M(,j ML‘A—? e \7

b G an work as
é %}# /-}' &\@Mé %}q Approved by/AtHE: I-V QM%-B'M.
Technical Justification for Use-As-Is/Repair: [1 Attachment [/ Non-attachment
@%iﬁ’ﬁ&ﬁﬁ?ﬁﬁiﬁ TH g mﬁ A A3l o Hie Te B
T, 1%/4.?? A 18 1A TG A A5 @ HAs mj% T M%
#M? 3 %Tm evie fﬁ% ;ﬁ;@gﬂﬁ bo Wao
Venﬁcahon Acceptable O Unacceptahle
y Jfaik: IR ENLIE: 32

| Verified by QCURR ik 4 w8l 8. b.1 ' [Reviewed by QCA/RHR TAER & Hubory -~ swf.b]

#R787-QCP-1300




American AMERICAN BRIDGE/FLUOR ENTERPRISES, a JV

Briclge .f/’F L U O R P.O. BOX 23223 Oakland, Co 04623

Phore (G100 4119-0120 F Fax (510702239 -0666

A JOINT VENTURE

NCR PROPOSED RESOLUTION

T CALTRANS - SAS Superstrcture Datet  30-Oct-2008

333 Burma Road Contract Ho.: 04-0120F 4

Okland G Begll 04-5F 80-13.2 /139
Attention: Pursell, Gary Job Hame: SAS Superdrudure

Resident Engineer Document Ho.: ABF-HPRAODDDE3 Rev: 03
Ref: 05,03 06-000113

Subject  NCR Mo, ZPmMC0132

Contractor's Proposed Resolution:
Reference Resolution: IPMC hasz attached HER, MT and %T repoartz for dosure ofthiz MCR.
Pleass find attached.

Submitted by
Mtachment(s):  ABF NPR-O00063R03; HSR, MT and VT reprots

Caltrans" comments: Status: CLO
Dates 06K on-2005

The proposed resolution is acceptable. The attached heat straightening record showe details of deck panel DP 4051 that wes graightened.
Alzo, the base metal along the edge of the deck panel that was straightered were accepted by YT and MT as shown in the attached reports.
The Depatment concurs tha Mon-Confonn ance ZPMC-M 32 iz closed.

Submitted by \Wright, Dowg Date:  OF M ov-2005
Attachment(s):

g

Fape lafi



DEPARTMENT OF TRANSPORTATION - District 4 Toll Bridge
666 Feng Bin Road Room 708, Changxing Island

Shanghai 201913 PR China

Tel: 021-56856666 ext 207061 Fax:

NON-CONFORMANCE REPORT TRANSMITTAL

To: AMERICAN BRIDGE/FLUOR, A IV Date: 30-May-2008
375 BURMA ROAD
OAKLAND CA 95607 Contract No: 04-0120F4
04-SF-80-13.2/13.9
Dear: Mr. Charles Kanapicki Job Name: SAS Superstructure
Attention: Mr. Dave Williams Consultant Document No: 05.03.06-000113
Subject: NCR No. ZPMC-0132

Reference Description:  Unapproved Mechanical Straightening

The attached Non-Conformance Report describes an occurrence where the contractor did not comply with a requirement of the contract document as
indicated below:
Material or Workmanship not in conformance with contract documents.
] Quality Control (QC) not performed in conformance with contract documents.
] Recurring QC issue that constitutes a systematic problem in quality control.
[] Non-Conformance Resolved.
Material Location: 0BG Lift:
Remarks:
The Contractor performed straightening of members using means that have not been approved by the Engineer. The Contractor placed
the deck panel DP051-001 into a hydraulic press plate bender and applied pressure to straighten the outer edge of the panel. This
straightening of the deck panel plate was not approved by the Engineer as required by AWS D1.5, Section 3.7.3 which states, "Members
distorted by welding shall be straightened by mechanical means or by carefully supervised application of a limited amount of localized
heat as approved by the Engineer.”"
Action Required and/or Action Taken:

Propose a resolution for the identified non-conformance to prevent future occurrences.

Transmitted by: Stanley Ku Sr, Bridge Engineer
Attachments: ZPMC-0132

ce: Rick Morrow, Gary Pursell, Brian Boal, Jason Tom, Ching Chao
File: 05.03.06

N7 05.03.06-000113NCT Page 1of |



STATE OF CALIFORNIA--BUSINESS, TRANSPORTACTION AND HOUSING AGENCY Arnold Schwarzenegger, Governor

DEPARTMENT OF TRANSPORTATION
DIVISION OF ENGINEERING SERVICES

Office of Structural Materials

Quality Assurance and Source Inspeclion

Contract #: 04-0120F4
Bay Area Branch

690 Walnut Ave.St. 150 Cty: SF/ALARte: 80 PM: 13.2/13.9
Vallgjo, CA 94592-1133 File# 69.25B

(707) 649-5453
(707) 649-5493

QUALITY ASSURANCE -- NON-CONFORMANCE REPORT

Location: Changxing Island, Shanghai, PRC Report No: NCR-000138
Prime Contractor: American Bridge/Fluor Enterprises, a JV Date: 28-May-2008
Submitting Contractor: Zhenhua Port Machinery Company, Ltd (ZPMC), Changxing Island ~ NCR #: ZPMC-0132

Type of problem:

Welding [J Concrete [1 Other ]

Welding L] Curing [1 Procedural [1  Bridge No: 34-0006
Joint fit-up [J Coating [ Other [J  Component: DP051-001

Procedural Procedural [ 1 Deseripton: OBG Deck Panel

Reference Description: Unapproved Mechanical Straightening

Description of Non-Conformance:

The Contractor performed straightening of members using means that have not been approved by the Engineer.
The Contractor placed the deck panel DP051-001 into a hydraulic press plate bender and applied pressure to
straighten the outer edge of the panel. This straightening of the deck panel plate was not approved by the
Engineer as required by AWS D1.5, Section 3.7.3 which states, "Members distorted by welding shall be
straightened by mechanical means or by carefully supervised application of a limited amount of localized heat
as approved by the Engineer."

Deck prnel placed in

hydraulic press to straighten the
outen edge of plate material

" PPO51-001

Hydrailio pr
apply tee

Contract # 04-0120F4

Applicable reference:

AWS D1.5, Section 3.7.3: "Members distorted by welding shall be straightened by mechanical means or by
carefully supervised application of a limited amount of localized heat as approved by the Engineer."

Who discovered the problem: QA Inspector Roscoe Dixon

Name of individual from Contractor notified: ABFJV QC Inspector David Larue

Time and method of notification: Approximately 1700 hours by phone on 5-28-08

‘hz_ TL-15,Cuality Assurance -- Non-Conformance Report Page 1 of 2



QUALITY ASSURANCE -- NON-CONFORMANCE REPORT
{ Continued Page 2 of 2 )

Name of Caltrans Engineer notified:  Stanley Ku

Time and method of notification: Verbally at 1415 hours on 5-29-08

QC Inspector's Name: ZPMC QC Inspector Wang Lu approximately 1700 hours in person
Was QC Inspector aware of the problem: Yes L] No

Contractor's proposal to correct the problem:

Comments:

This report is for the purpose of determining conformance with the contract documents and is not for the
purpose of making repair or fit for purpose recommendations. Should you require recommendations
concerning repairs or remedial efforts please contact Patrick Lowry, 916-227-5719, who represents the Office
of Structural Materials for your project.

Inspected By: Velasco,Abifhiram SMR

Reviewed By: Lowry,Patrick SMR

'hZ, TL-15,0uality Assurance -- Non-Conformance Report Page I ol 2



' &S Record # HSR1(B)-597
KI ﬁ- E ;Eﬁ‘ IR E Revision # 0

Heat Straightening Record (HSR1) H#]Date [2008.05.26
FF /& A7 San Francisco Oakland Bay Bridge
CALTRANS #04-0120F 4 TS J0BE: ZP06-787
4 ACAssembly: JEEACZE Quality Control Representative
#B%ESub-Assembly: £ "
BB Gird: DP051 JE T4 H Quality Assuralice Manager~Approval
HE Tower: N/A H ult Mcf
1245 Weld No: 001 v
12551 S Weld Map No: DP051-001
&L #2 Description of Condition
Cause&H Welding distortion &%/ 6

Type of Defectf XA Welding distortion E&LIE

Inspection Methodfe & 5%  Visual Hix

L& 777% Disposition

IETE ERR 77 % (Defect Removal Method).  Mechine Straightening

" . After finishing machine straightening, the weld of the heat area shall perform NDT according to the
JELENDE(Post-Removal NDE): SiravEH SHop treiviho

Control current . voltage and weld speed according to relevant WPS. If necessary anti-deforration
# IEFEHi(Corrective Action(s)): or hoid down device can be added .

SEHE R B (Number of application):1~3

|3 7o 4 /5 (Mlaximum temprature):NA

5 & Sketch
A E K 5L JE 420~ 50mm.
force checking area the width is about
20~50mm.
16408 15
A =
4 . 2 -z o
N L - =
(]
| e T e T e e T ——
LA A=A

i RAREHES Smm.
Note: the max deformation is about 15mm.

***To be signed when Closing HSR~Verify compliance and all necessary reports are ready to attach***

K5 7 Inspector: %Mﬂf %5 Signature: 5 (\) ! { :
Cwi # ! [
Il 8% NDE Certification: Level Il Closing Date: of o
A2 QC Manager Hu ey & # H #iReview Date: oS L.y -

Note: All repair work shall be performed in accordance with applicable CALTRANS approved procedures, contract specifications and AWS D1.5
2002.

#R787-QCP-1101 Aﬂ’ soved by ;-Lu&m:j ,
o8 S



V-7t 304

@ G4 2008.05.29
Visual Weld Inspection Report Girder/ 5 : OBG Diaphragm
JRLEH Y B IR A Tower/ 2% : NA
Caltrans Contract No. Representative: N N
o 04-0120F4 X _
WA TR NM%:\\ 2l § OO
Project No.: San Francisco Oakland Bay Bridge CWI: A -
TH & ST FAALF BBA: urnz? 2)7535]
. Quality Assurance Manager i g ,
Project No.: ZP06-787 ~Approval
TGS TR >,
< Accept or
Reject after
Accept or repair
Weld No. Welder |.D.#| Location| Welding consumables | Undercut| Porosity | Over lap| Crater| Arc strike| Spatters | Crack Reject |Repair| &{&/5H:57
FREES S BITIRAS | A JREAL R il AL AE | IRST | REUEED | eIk | e | EekdEl| R s
DP051-001 Base
material and
weld 1# for N/A N/A N/A v J J v V J v Acc NA NA
mechanical
straightening
[] After root weld [1 After cover pass 7
[0 After CWR or WRR No. : & After HSR No.: HSRiB)-(37 | Others

HR787-QCP-603
"+ "isnodefects. " X" is defects. "NA" is not applicable.



(ZPMCc

REPORT OF MAGNETIC PARTICLE EXAMINATION

R IR &
REPORT NO. #4435 B787-MT-4197 DATEH 1 2008.05.29 PAGE OFMi& 1M1 Revision No: 0
PROJECT NO. CONTRACTOR:
TEse. ZP06-787 H P CALTRANS
DRAWING NO. DP51 CALTRANS CONTRACT NO.:
HS: URIB M TS 04-0120F4
REFERENCING CODE ACCEPTANCE STANDARD |PROCEDURE NO. CALIBRATION DUE DATE
BTG HEZ R BFHES B ERZN
AWS D1.5-2002 AWS D1.5-2002 ZPQC-MT-01 Dec. 2857 ,2008
EQUIPMENT #4#% MANUFACTURER #li& 1§ MODEL NO. {5 SERIAL NO. B4R
MT YOKE PARKER B310S 5395 5617 5620
MAGNETIZING METHOD Continuous magnetic yoke |CURRENT
BT R gt i
PARTICLE TYPE Dry magnet powder YOKE SPACING
&3 70~150mm
BT TR MEATA B
MATERIAL TO BE v WELDING #4#4 Material & thickness AT09M-345T2-X-S
EXAMINED O CASTING %1 B4, T 14mm
BRI O FORGING it
WELDING PROCESS SMAW TYPE OF JOINT NIA
BN BERRR
WELD 1.D e T e ACCEPT REJECT R
. INDICATION TYPE e | me $El EE%TKS
HR Pem
DP51 ACC. 100%MT

BASE METAL PER B-WR1055

BLANK

EXAMINED BY 4

REVIEWED BY ®# 8

%5 SIGN/ B DATE

(a1 Xin gin 2h0u_ Daon9un
L_EVEL—II SIGN%4 /| DATERM D(Q' Ut'ﬂ LEVEL-l  SIG / DATERAM 08_9[',)/7
EITEE / QCM I FFCUSTOMER [

%5 SIGN / B} DATE

(FORM{t ZPQC-MTO01)




Tt

Ultrasonic Testing Report for U-rib PJP Welds

REPORT NO. : B787-UT-657 DATE: 08.09.15 PAGE 1 OF 6
PROJECT NO. : ZP06-787 CUSTOMER: CALTRANS
ITEM NO.: OBG U-RIB (DP51) INSTRUCTION NO.: 04-0120F4
REFERENCING CODE SECTION ACCEPTANCE STANDARD PROCEDURE NO.
N/A ZPQC-UT-02 ZPQC-UT-02
EQUIPMENT MAKER MODEL NO. SERIAL NO,
UT SCOPE PANAMETRICS EPQOCH-4B 071565311 061488510
CALIBRATION BLOCK COUPLANT MATERIAL/THICKNESS
AWS [IW BLOCK TYPE I cM.C ATOOM-345T2-X-S  / 12 mm
WELDING PROCESS JOINT TYPE
GMAW/SAW T-JOINT
STRAIGHT BEAM TRANSDUCER ANGLE BEAM TRANSDUCER
Model Noa FREQUENCY SIZE Model No. ANGLE | FREQUENCY SIZE
413560213 2.5MHz ¢ 25mm W23 70° 3.5MHz 375/10mm
Panel No. Weld No. Accept Reject LOP exceeds 20% (mm)
Thickness of | Depth of Length Y-Location
tested area | Penetration
DP0O51-001-001 * 11.9 9.01 18 45
DP051-001-001 * 11.9 9.01 10 530
DP051-001-001 * 12.5 9.2 10 8500
DP051-001-002 * 12.2 9. 38 20 155
DP051-001-002 * 12.2 7. 06 10 660
DPO51-001-002 * 12.5 9.42 10 7780
DP051-001-002 * 12.5 8.98 150 8370
DP051-001-003 * 12,7 9. 36 10 265
DP051-001-003 * 12. 7 9 10 540
DP051-001-003 * 12.3 9.19 150 7810
DP051*001f003 * 12.2 9.23 50 8175
DP051-001-003 * 12. 2 9. 28 8 8425
DP051-001-003 * 12.2 9,28 8 8445
DP051-001-003 * 12.3 7. 46 10 15810
DP051-001-004 * 12.6 8.9 15 530
DP0O51-001-004 * 12.6 9.39 15 635
DP051-001-004 12.4 9.32 35 15660
EXAMINED %ﬁ ) ?’ /‘E REVIEWED BY® 2% ?54‘
LEVEL*”II SIGN-/ / DATE LEVEL-II SIGN ‘%DATE ¥ .9 [J’
RRSE / aom FE /2 CUSTOMER '
Huln s
%% SIGN / B DATE %5 SIGN / FJJ DATE

(FORM# ZPQC-UT02)



ATTACHMENT CONTINUED

Ultrasonic Testing Report for U-rib PJP Welds

REPORT NO.: B787-UT-657

DATE: 08.09.15

PAGE 2 OF 6

Panel No. Weld No. Accept | Reject LOP exceeds 20% (mm)
Thickness of | Depthof | Length | Y-Location
tested area | Penetration

DP051-001-004 * 12. 4 9.4 10 15765
DP051-001-004 * 12. 5 9. 28 90 16200
DP051-001-005 * 12. 1 7.85 10 50
DP051-001-005 * 12,1 8.95 10 125
DP051-001-005 * 12.1 9. 34 20 305
DP051-001-005 * 12,1 5. 15 10 470
DP051-001-005 * 12.1 9. 08 - 10 535
DP051-001-005 * 12 1 8. 89 10 080
DP051-001-005 * 12.1 8.6 10 640
DP0O51-001-005 * 12.1 8.99 10 670
DP051-001-005 * 12.1 9.15 10 720
DP051-001-005 * 12.1 9.1 15 7820
DP051-001-005 * 12.1 9. 29 10 7920
DP051-001-005 * 12 1 8. 85 100 8130
DP051-001-005 * 12. 1 9.1 35 8420
DP051-001-005 * 12,3 9. 22 10 16395
DP051-001-006 * 12.2 8. 86 30 30
DP051-001-006 K 12..2 9.18 130 350
DP051-001-006 * 12,2 9.02 10 430
DP051-001-006 * 12.2 8.92 10 650
DP051-001-006 * 12. 2 8. 86 30 670
DP051-001-006 * 12..2 925 10 7785
DP051-001-006 * 12.2 9. 39 10 7835
DP051-001-006 * 18..2 9. 1% 45 8395
DP051-001-006 * 1.2 8.13 30 8510
DP051-001-006 * 12 2 9.28 10 8600
DP051-001-006 * 12: 2 8.9 30 15600

E INED%IW wéﬂ‘»’ c/‘ ,g REVIEWED BY# 1% }&‘M " )

LEVEL-1T SIGN ) / DATE LEVEL-II SIGN  / DATE z&qo‘]‘ (4

T FE 7 CUSTOMER !

£ SIGN/ B DATE g+ | %5 'SIGN / H i DATE

(FORM# ZPQC-UT02)




ATTACHMENT CONTINUED

Ultrasonic Testing Report for U-rib PJP Welds

REPORT NO.: B787-UT-657

DATE: 08.09.15

PAGE 3

OF 6

Panel No. Weld No. Accept | Reject LOP exceeds 20% (mm)
Thickness of | Depth of Length Y-Location
tested area | Penetration
DP051-001-006 * 12.2 8.6 50 15660
DP051-001-006 % 12.2 9. 28 20 15740
DP051-001-007 = 12.2 9. 25 10 55
DP051-001-007 % 11.9 7.06 10 535
DP051-001-007 s« 12.3 8.96 10 660
DP051-001-007 = 12.6 9. 49 50 8410
DP051-001-007 % 12. 36 9. 44 10 15077
DP051-001-007 * 12 9. 35 10 16240
DP051-001-007 * 12 9. 08 10 16290
DP051-001-008 * 12.2 9.35 10 540
DPO51-001-008 - 12.5 9.33 3 14470
DP051-001-009 % 12. 4 9. 38 25 40
DP051-001-009 % 12. 4 9. 38 10 345
DP051-001-009 * 12.4 8. 55 10 530
DP051-001-009 * 12.5 9.21 7 1280
DP051-001-010 * 12.4 8. 7 11 54
DP051-001-010 * 12.6 9.23 55 55
DP051-001-010 * 12. 4 9.25 50 650

* All welds were 15% UT inspected and Include 15% tack weld , DP051-001-002 DP051-001-003 DP051-001-004 DP051-
001-005 DP051-001-006 DP051-001-009total defect length was exceed the examined length5%, so extend100%
inspecte,all welds But found four depth of penetration less the 70%,,and repaired ACC.

* T B&215%UTER, fI515%8 52465, DP051-001-002 DP051-001-003 DP051-001-004 DP051-001-005 DP051-
001-006 DP051-001-0096k i B KE BB ERNS %, TAM100%RN faRELEIAMEME, BORESK.

44 SIGN / Bl DATE 4o -|

DP051-001-002 * 12.4 9.29 5 1240
DP051-001-002 * 12. 6 9.43 35 2430
DP051-001-002 * 12.7 9. 44 8 5030
DP051-001-002 * 12.3 9.19 7 5455
DP051-001-002 * 12. 7 8.23 35 6015
DP051-001-002 * 12.7 8.94 43 6050

EXAMINED BY 45 C REVIEWED BY#7i#%

2 %W 2@%:8/( AN = B‘BIW“‘!‘/ WA

LEVEL=LI SIGN / DATE LEVEL-1I SIGN  / DATE <& Dj Nty

JiEE / oM FA 2 CUSTOMER !
tdu@amg

4 SIGN / Hl DATE

(FORM# ZPQC-UT02)




ATTACHMENT CONTINUED

Ultrasonic Testing Report for U-rib PJP Welds

REPORT NO. : B787-UT-657

DATE: 08.09.15

PAGE 4 OF 6

Panel No. Weld No. Accept | Reject LOP exceeds 20% (mm)
Thickness of | Depthof | Length | Y-Location
tested area | Penetration

DP051-001-002 * 12. 63 9. 25 6 7900
DP0O51-001-002 * 12. 8 9.45 22 11415
DP051-001-002 * 12. 8 9. 29 o 15090
DP051-001-003 * 12, 93 8. 88 30 3080
DP051-001-003 * 12,91 9.44 30 3120
DP051-001-003 * 12: 5l 9.43 10 10245
DP051-001-004 * 12. 53 9. 21 5 10900
DP051-001-004 * 12. 65 9.3 50 11360
DP051-001-004 * 12.72 9. 21 5 11485
DP051-001-004 * 12.74 9. 39 ] 13295
DP051-001-004 * 12.6 9.43 o 14490
DP051-001-004 * 12.6 9.43 3 15380
DP051-001-006 * 12.4 9.4 7 1825
DP051-001-006 * 12. 4 9. 47 b 7720
DP051-001-006 * 12.8 9.34 85 12100
DP051-001-006 * 12.5 9.27 15 12660
DP051-001-006 * 12.5 9. 27 90 12710
DP051-001-006 * 12.5 9.33 30 14460
DP051-001-006 * 12,5 9.2 60 14990
DP051-001-009 * 12.5 L 4 1295
DP051-001-009 * 12: 5 9,39 20 2195
DP051-001-009 * 12.5 9..39 10 2440
DP051-001-009 * 12.5 9.45 30 3635
DP051-001-009 * 12.6 9. 34 4 6700
DP051-001-009 * 12, 7 9.3 10 11370
DP051-001-005 * 12,31 9.2 5 1250
DP051-001-005 * 12,186 B, 23 5 1260

EX M;)i\%/ %@ 53 d? /ﬁ’ REVIEWED BY® #% %Sl’\‘/\ﬁ[f . _

LEVEL-IT SIGN /  DATE LEVEL-TL SIN  /  DME of.o], 0

BALE / QCM FA /7 CUSTOMER ‘
b1y

¥ SIGN/ BYJi DATE /9. | %+ SIGN/ Bl DATE

(FORM# ZPQC-UT02)




ATTACHMENT CONTINUED

Ultrasonic Testing Report for U-rib PJP Welds

REPORT NO.: B787-UT-657

DATE: 08.09.15

PAGE 5 OF 6

S SIGN / B DATE /v |

%< SIGN / B DATE

Panel No. Weld No. Accept | Reject LOP exceeds 20% (mm)
Thickness of | Depthof | Length | Y-Location
tested area_| Penetration
DP051-001-005 * 12. 2 9.25 10 1840
DP051-001-005 * 19, 2 9.09 10 1875
DP051-001-005 * 12. 2 9.22 10 2100
DP051-001-005 * 12. 3 8. 88 70 2410
DP051-001-005 * 12.1 9.45 3 2970
DP051-001-005 * 12.1 9.24 20 2980
DP051-001-005 * 12. 1 9. 27 L1 3000
DP051-001-005 * 12.1 8.9 40 3030
- DP051-001-005 * 12. 18 9. 27 10 3060
DP051-001-005 * 12.1 9. 24 7 3110
DP051-001-005 * 1. 1 9. 33 4 3635
DP051-001-005 * 12.1 9. 42 7 3600
DP051-001-005 * 12.1 8.99 i 3675
DP051-001-005 * 12,2 Y. 37 5 3910
DP051-001-005 * 12.3 9. 37 5 4190
DP051-001-005 * 12.2 4. 37 7 6840
DP051-001-0056 * 12.2 9.43 8 6860
DP051-001-005 * 12.3 9. 47 10 7050
DP051-001-005 * 12.3 8.7 80 7155
DP051-001-005 * 12. 4 9.8 20 7300
DP051-001-005 * 12. 4 8.8 20 7810
DPO51-001-005 * 12, 16 9.14 10 8455
DP051-001-005 x 12.3 8. b8 140 8745
DP051-001-005 * 12. 3 0.28 - 30 8930
DP051-001-005 * 12.3 9. 44 10 9060
DP051-001-005 * 12. 3 9..13 40 9095
DP051-001-005 * 12.3 9.28 o 9110
;V\AMIN D BY F#E e oI REVIEWED BY& % 3’\}\% LQh
LEVECCII SIGN) /  DAIE LEVEL-TI SIGN T of f’ g
RAEZH / QeM FH FCUSTOMER

(FORM# ZPQC-UTO02)




ATTACHMENT CONT INUED

Ultrasonic Testing Report for U-rib PJP Welds

REPORT NO. : B787-UT-657

DATE: 08.09.15 PAGE 6 OF 6

Panel No. Weld No. Accept | Reject - LOP exceeds 20% (mm)
Thickness of | Depthof | Length | Y-Location
tested area | Penetration
DP051-001-005 * 121 9. 36 40 9515
DP051-001-005 * 12.1 8.99 80 9565
DP051-001-005 * 12.1 0.24 10 9710
DP051-001-005 * 12. 4 8. 29 20 10220
DP051-001-005 * 12. 4 9. 14 20 10260
DPOSI—OOI—OOS * 12. 4 9. 29 10 10310
DP051-001-005 * 12.6 8. 96 15 11360
DP051-001-005 * 12.6 8. 77 20 11375
DP051-001-005 * 12. 6 9. 34 10 13245
DP051-001-005 * 12,6 9. 37 10 13880
DP051-001-005 * 12.6 9. 06 20 14430
DP051-001-005 * 12.6 8. 26 10 14500
DP051-001-005 * 12.5 9.33 30 150056
DP051-001-005 * 12. 5 9. 45 15 15060

considered ACC.

* weld was 100% UT inspected And total defect length was not exceed the examined length16359mm10 %, so

= JREL100%UTHR, BiEs BIRCE KRBT 163509mm10%, FrLl&k.

BLANK

EF SIGN / HJjf DATE - |

EFAMINED, BY 4§ | REVIEWED BY®ii% -

UN L ZMB“"?‘/? ?Jw‘f]]m _
LEVEL-II SI&N  / DATE LEVEL-II SIGN  / ATE mgto“]\u
BRSE / QoM J 2= CUSTOMER !

[Hu b oty

%5 SIGN / H I DATE

(FORM# ZPQC-UT02)




STATE OF CALIFORNIA--BUSINESS, TRANSPORTACTION AND HOUSING AGENCY Arnold Schwarzenegger, Governor

DEPARTMENT OF TRANSPORTATION
DIVISION OF ENGINEERING SERVICES

Office of Structural Materials

Quality Assurance and Source Inspection

Contract #: 04-0120F4
Bay Area Branch -

690 Walnut Ave.St. 150 Cty: SF/ALA Rte: 80 PM: 13.2/13.9

Vallejo, CA 94592-1133 Fi |e # XX.25A
(707) 649-5453 . AX.LOf

(707) 649-5493

QUALITY ASSURANCE -- NON-CONFORMANCE RESOLUTION

Location: Changxing Island, Shanghai, PRC Report No: NCS-000114
Prime Contractor: American Bridge/Fluor Enterprises, a vV Date:  07-Nov-2008
Submitting Contractor: Zhenhua Port Machinery Company, Ltd (ZPMC), Changxing IslandNCR #. ZPMC-0132

Type of problem:

Welding [] Concrete [ Other []
Welding [J Curing [J Procedural [J  BridgeNo: 34-0006
Joint fit-up [J Coating L1 Other (]  Component:

Procedural Procedural [] Descripton:

Date the Non-Conformance Report waswritten:  28-May-2008

Description of Non-Conformance:

The Contractor performed straightening of members using means that have not been approved by the Engineer.
The Contractor placed the deck panel DP051-001 into a hydraulic press plate bender and applied pressure to
straighten the outer edge of the panel. This straightening of the deck panel plate was not approved by the
Engineer as required by AWS D1.5, Section 3.7.3 which states, "Members distorted by welding shall be
straightened by mechanical means or by carefully supervised application of alimited amount of localized heat
as approved by the Engineer."

Contractor's proposal to correct the problem:

Provided technical justification that the member after straightening conforms to Contract requirements, and
provide the member straightening and inspection records.

Corrective action taken:

Although the corrective action does not address the damage that may have been caused to the member or the
systemic issue in which the Contractor continues to fail to understand proper straightening techniques, METS
closed the NCR based on Construction's direction.

Did corrective action require Engineer's approval? Yes[] No

If so, name of Engineer providing approval: Stanley Ku and Doug Wright Date: 07-Nov-2008
IsEngineer'sapproval attached? Yes[ ] No Email of concurrenceto close NCR ison file.

Comments:

Thisreport is for the purpose of determining conformance with the contract documents and is not for the
purpose of making repair or fit for purpose recommendations. Should you require recommendations
concerning repairs or remedial efforts please contact Sang Le, who represents the Office of Structural Materials
for your project.

I nspected By: Dautermann,Peter Quality Assurance I nspector
Reviewed By: Dautermann,Peter QA Reviewer

TL-16,QA -- Non-Conformance Resolution Pagel1of 1



	reqdengapprovaly: Off
	reqdengapprovaln: Off
	engapprovaly: Off
	engapprovaln: Off
	typeprob1: Off
	typeprob2: Off
	typeprob3: Off
	welding1: Off
	concrete1: Off
	other1: Off
	welding2: Off
	concrete2: Off
	other2: Off
	welding3: Off
	concrete3: Off
	awareproblemY: Off
	awareproblemN: Off
	nctype1: Off
	nctype2: Off
	nctype3: Off
	norespreqd: Off


